http://www. parsunpower.com.cn P/‘EBL’n EHE

SAEles
PARTS CATALOGUE

F20A(F15A)EFI IBM(FW)

FIN BN DR BER 2 F]
SUZHOU PARSUN POWER MACHINE CO.,LTD



H ok
CONTENTS

FfE ]~ 1-2
BRACKET 1 - —— — — — — — — = — = — — — — — — — o 1~2
T 34
BRACKET 2 - — — — — — — — — = — — —m — m— m— 3~4
BMEAL —— - T T T T TS TS T TS T T T T 5~6
STBERING —— — — —— — — — — — — — — — — — — — — — 5~6
AEEEHK —— 7-8
UPPER CASING —— —— — — — — — — — — — = — = — = — — — 7~8
R —— ————mmm— e m e m —9~10
BOTTOM COWLING — — — — — —— — — — — — — — — — — — — — — — — — — — —9~10
BHARK ——— o 11~12
CONTROL SYSTEM - —— — — — — — — — — — — — — — = — — — 11~12
AFHEBRKIEH AL 1| ———————————————————————————————— —13-15
LOWER CASING & DRIVE 1 — ——————— — — — — — — — — — — — —— — — 13~15
AFHEBRKEHAL 2 ———————————————————-————————————~ 1617
LOWER CASING & DRIVE 2 - — — — — — — — — — — — — — — — — — — — — — 16~ 17
BA 1 ————— e m e mmmmmmm e m —18~19
BLECTRICAL 1 — — — — — — — — — — — — — — = — — — — 18~19
B Q- —— —— mm e m e m e m e m e m e — 20~21
BLECTRICAL 2 — — — — — — — — — — — — — — = — = — — — — 20~21
HRRR e -2
INTAKE - — — — — — — = — = — = — — — — — 22
Bk - —————m e m e m e mmm 23~ 24
CYLINDER HEAD - — — — — — — — — — — — — — — — = — — — 23~ 24
BB~~~ — e 25
CRANKSHAFT & PISTON - — — — — — — — — — — — — — — — — — — — — 25
B — —— — ————mmmmmm e m e m e m — 26~27
CRANKCASE — — — — — — — — — — — — — — — — — — 26~27
bl —— = — ————— ——— e — e m 28~129
CAMSHAFT — — — — — — — = — — — — — — — 28~129
Bl —————————mmmmm e m e~ — 30~31
VALVE — — — — — = —— — m— m — 30~ 31
MRS ——— oo 32~ 34
FUBL SYSTEM — — — — — — — — — — — — — — = — — — — — — — — 32~34
RABUp ——————————m—m—m—m—m e m 35~ 36
STARTER ASSY - — — — —— — — — — — — — — = — — 35~ 36
TEAff —— 37

TOP COWLING ASSY - — —— — — —— — — — — — — — = — - — — 37
MR ————————————————————— e ——————— e — 38~ 39

ELECTRIC OIL PUMP ASSY — — — — — — — — — — — — — — — — — — — — — = — — — — — — — — — — — 38~ 39



SR — — T T — 40

OUTBR FUEL TANK - — — — — — — — — — — — — — — = — — — — — — — — o~~~ — 40
e — 41-43
CONTROL BOX ASSY — — — — — = — — — — — — — — — — — — — — — 41~43
g E e 44~ 45
CYLINDER HEAD ASSY (REPATE KI) = -~~~ —~—~——————————————— — — — 44 ~45
BN RER BTEAE) ————— oo 46~ 47
ENGINE ASSY (REPARE XIT) -~ - — -7~~~ —————————— ————— — —— — —— 46 ~ 47
R )~~~ — ——— 48~ 49
APPENDIX 1 (REPARE XIT) - - — -7~~~ ———— ——— — —— —— — —— —— — — — - 48 ~ 49
HELWBHEf) ~—— —— 50~ 51
APPENDIX 2 (REPARE XKIT) — """~~~ ———————— — —— — —— —— — — — 50~51
e S R e 1~

PARTS CATALOGUE INDEX — — — — — — — — — — — — — — — — — — — — — — — — — — 1~



PAGE 1 OF 51

)1
Bt —_
=
— | —
et
=IEAE
A)MﬁB
w
~— | ..
| &5 | &3
~— | ¥ | =
—_ x| =
Sl
2%T
F— | & =
W | =

)

R

—s

\‘”MM« S
GRIN

»,

u!\/%.\ Z
\S=AOVA
&




F20A (F154) BFI Eiﬁkﬁiﬂﬂ PAGE 2 OF 51
FHELR (£ 1
PARTS NAME: | BRACKET 1
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE  2pse EHEHR (X EEARER %e i

1 [F15-01010007 AR EEE NUT )

2 |F15-01010003 RALE # PLATE 1

3 |F15-01010001 RERENLEE BOLT, CLAMP BRACKET 1

4 [cB/T818-Me6x8 T4 L EMox8 SCREN M6xS 1

S 6B/T896-5 FroEs CIRCLIP 3

6 |F20-01010301L RELE(K) BRACKET, ROTARY (L) 1 L

F20-010103018 RETE () BRACKET, ROTARY (S) S

7 [F15-01010311 RETEREAE BUSH, NYLON 1

8 [F15-01010302 REXREEHE BUSH, ROTARY BRACKET )

9 [F15-01010002 FERIAE WASHER, NYLON )

10 [F15-01010100 ERERRAH LEFT BRACKET ASSY 1

1 [F15-01010200 B BARA RIGHT BRACKET ASSY 1

12 [F15-01010102 T i SCREW, CLAMP )

13 [P4-01010004 BEH U B HANDLE )

14 [F4-01010005 bR BT RIVET, CLAVP HANDLE )

15 [P4-01010003 e ik CLAMP PLATE )

16 (6B/T6170-M6 ARG NUT M 1

17 [6B/197.1-6 T4 WASHER 6 1

18 [P15-01010202 EHMEN TIGHTWIRE , EARTHING 1

19 |6B/T5783-H8x12 N AR BOLT Mi8x12 2

20 [F15-01010306 ks LEVER, ANCLE ORIENTATION 1

1 [P15-01010316 AENERKS LONG SHAFT, LOCK ANGLE 1

20 |IB/T9740. 1-M6 B A E i NG OILER M6 1

23 |6B/T5782-M6x145 A 6x145 BOLT M6x145 1

24 [FL5-01010305 RS EERAH TILT CLAVP HANDLE ASSY 1

25 [F15-01010313A AT B SUPPORT ASSY 1

26 [F15-01010308 AELERE BUSH 1

27 [F15-01010309 AELERER WASHER, NYLON )

28 [F15-010103124 AELERS SHART, SUPPORT 1

29 [6B/T818-M5x6 + 2 L AT x6 SCREW M6 1

300 |F15-010103074 HELRER LINK ROD 1

3 [F15-01010304 fETRERE SPRING 1

3 [F15-01010006 TN BUSH 1

33 [F15-01010317-3 AENEER SHORT SHAFT,LOCK ANGLE 1

3 [F15-01010317-2 R o BRACKET, LOCK ANGLE 1

35 [F15-01010317-1 AERENE INNER BRACKET 1

36 [P15-01010315 AEHEREE SPRING, TORSION 1

31 (6B/1896-4 FroEd CIRCLIP 4 1

3% [P15-010103144 AEHEREE SPRING, TENSION !

39 |F15-01010400 i RALAT 45 LIMITATIVE ROD ASSY 1




PAGE 3 OF 51

F20A (F15A)BFT E4FHt

#51

BRACKET 2

AR

PARTS NAME:




F20A(F1SA)BFT EEFM | rcz s or st
FUELR: | HE
PARTS NAME: | BRACKET 2
S PART N, DESCRIPTION DESCRIPTION QI REVARKS
SBEH  |RUERT RELRR (R0 FHAH (EX) HE i
I |F20-01010000L BRARAEK) STEERING BRACKET ASSY (L) ! L
F20-010100008 BRARAEGD STEERING BRACKET ASSY(S) S

2 |GB/T900-MI0xL. 25x82 [ FKSEAEM10x1. 25x82 BOLT M10x1. 25x82 )

3 |6B/T5783-M8x30 7 A HN8x30 BOLT M8x30 )

4 (0B/197.1-8 FAES WASHER 8 7

5 F20-02020200 TARE B4t DAMPER ASSY 1

6 |F20-00000005 4 PLATE 1

7 GB/T6LT0MI0xL. 25 [ AREENL0xL. 25 NUT M10x1. 25 )

8 [F20-01030000 B AR T LA STEERING FRICTION ASSY 1

9 |F20-01030001 B 2 A FIXED PLATE "A" |

10 [6B/T97.1-5 TAES VASHER § 3

11 |6B/T5783-M5x16 A A RIOx16 BOLT MSx16 3

12 [F20-01030002 R4 SCREW, ADJUSTING 1

13 [F20-01030008 ) BUSH A" 1

14 [F20-01030003 A WASHER "A" )

15 [F20-01030004 HEEH HANDLE, ADJUSTING 1

16 |F20-01030005 IR E JACKET, HANDLE 1

17 [F20-01030006 RAESK WASHER, NYLON 1

18 [F20-01030007 B FRICTION )

19 [F20-01030010 D BUSH 'B" 1

20 |F20-01030009 B % B FIXED PLATE "B" 1

DU |GB/T88Y. 1-MI0x1. 25 [EAB S A4 B EMI0x1. 25|LOCKING NUT M10x1. 25 1

22 |6B/T5783-H5x20 Vit il BOLT M5x20 1

23 [F15-01000003 IR AR VASHER, HIGHT 1

24 [F15-01000001 ST ARES BUSH, HIGHT 1

25 |F15-01000002 Fitag R LOCKING BLOCK 1

2% [F15-01010303 YRARTHE SEAL, LOCKING BOLT 1

2T |6B/T5787-M6x20 LT EAM6x00 BOLT, FLANGE 1

28 [F15-01000004 ETETHA BUSH, LOV 1

29 [0B/T3452. 1-g30x@3. 55 T4 E0F EP30x3. 55 0-RING #30x@3. 55 1

30 [FL5-01000006 RETRETLAE VASHER, LOV 1

31 [F20-00000002 EHRERA DAMPER BLOCK "A" )

3 [F20-00000003 EHERERD DAMPER BLOCK 'B" )

33 [F20-00000001 REHNZ COVER, MOUNT DAMPER )

34 [6B/T6177-M8 A 2 NUT M8, FLANGE 4

35 [F20-00000004 HE DAMPER BLOCK, FRONT 1

36 [6B/T5782-M8x103 8105 BOLT }i8x105 )

37 [6B/T5782-M8x85 oYk i ieh BOLT H8x8s )

38 [F20-02000002 EWAE WIRE, LEAD 1

39 [6B/T97.1-6 TH4Eo VASHER 6 1

40 |6B/T5783-Mebx10 A AERNGxL0 BOLT Méx10 1




F20A(F15A)BFT M | pace s ok st

TR |BRAG

PARTS NAME: | STEERING

It
Fiy
P

A AL
& 77
ﬁﬁw%m A e 3

@ZX& / ;
~ /
c ’/','/f L




F20A(FISA)BFT ZfEFA | pace 6 oF sl
FWEAR  |BBZ4
PARTS NAME: | STEERING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e EHEHR (X EEARER %e i

1 [F20-01020200 BRFREREAHL STEERING HANDLE ASSY

) (6B/T820-M5x25 T L ATMSXDS SCREW M5X25 1

3 (6B/T848-10 MEE L SMALL WASHER 10 )

4 |F4-01090007 EE%E SPRING |

S [P4-01090006 LS BUSHING 1

6 [F4-01090003 EEEES FRICTION 1

T |F15-01030100 TAITHAH% LEVER, THROTTLE 1

8§ [6B/T5783-M6x20 A #M6x20 BOLT M6x20 )

9 [FL5-01030005 Y5 TREER STAY 1

10 [F4-01090401 B A% STOPPER, HANG ROPE ASSY 1

11 |T40-01020101 LEF XA ENGINE STOP SWITCH ASSY 1

12 [F15-01030200 VL R e A BOLT 1

13 [6B/T91-1. 6x12 F o4 6x12 COTTER PIN 1. 6x12 1

14 [P4-08000014 fl1 MARK 1 1

15 [F4-08000016 i3 MARK 3 1

16 [F15-01030001 B ER STEERING HANDLE 1

17 [F15-01000007 FHdE (7) BUSH, HANDLE (HIGH) 1

18 [F15-01000008 HE4E WASHER )

19 [F15-01000009 HERY4E WASHER, WAVE )

20 [F15-01000012 HERALE WASHER, NYLON 1

0 [F15-01000011 FHHE () BUSH, HANDLE (LOW) 1

22 [F15-01000013 FREALH COVER PLATE, STEERING HANDLE | 1

23 [GB/T6ITIMIO0KL 25 | AR ENL0x1. 25 NUT M10x1. 25 1

24 [F20-01020100 T THROTTLE CABLE ASSY )

25 |6B/T823-Mex16 58 M LB ATM6x16 SCREV M6x16 5

2% [6B/197.1-6 TH4Eo WASHER 6 7

27 [F20-01000003 fE¥z COVER, STEERING BRACKET 1

28 [F8-08000010 BTl MARK, GEAR SHIFT 1

29 |F20-01000001 MEHRE JACKET, RUBBER 1

30 |GB/T5783-M6x14 7 Ao 14 BOLT Mox14 1

30 [F20-01000002 WEEMR PRESSING PLATE 1

3 (6B/T5783-M6x25 A M6x2S BOLT M6x25 1

33 [F25-00000004 A5 A ES BIG WASHER 6 1

34 [F15-00000008 W& BUSHING 1

35 [F15-00000009 b WASHER, WAVE 1

3 [F20-00000008 LYES HANDLE, GEAR SHIFT 1

37 [F20-00000009 TR EA ROD, CONNECTING 1

38 [F15-00000012 F201.8 (OLLET ¢1.8 1




PAGE 7 OF 51

F204 (F154) BRI R 4% it

KIEERK

UPPER CASING

A

PARTS NAME:




F20A (F154) BFLE it PAGE § OF 51
Fikat |ALEERA
PARTS NAME: | UPPER CASING
S, PART NO. DESCRIPTION DESCRIPTION QT RENARRS
sEEH RS AR (R EBAH G 8 i
1 |F15-00000006 Efr4p6x1) PIN @4x12 )
2 [F20-02020001 BEHE R SEAT, OUTLET MANIFOLD 1
3 |F4-04000006 Mol o 4 WASHER 1
4 |6B/T5783-M8x14 A fERAMSx14 BOLT Mgx14 1
5 |F15-04000008 5 4 I 1 3x05%6 0IL SEAL 13x25x6 |
6 [F20-02020002 BA B 5 GASKET 1
7 [F20-02020100 R B4 0IL STRAINER ASSY 1
8§ |oB/197.1-6 THES VASHER 6 8
9 |GB/T5783-M6x16 7 Mo 16 BOLT Méx16 )
10 {F20-02010100 A B SEPERATE PLATE ASSY 1
11 |F20-02010102 R SEAL, RUBBER 1
12 |F20-02010101 #E B SEPERATE PLATE 1
13 [P20-02010103 RS PIPE, RUBBER 1
14 [F15-00000013 FHedn) PING4x12 4
15 [F20-02010001 K7 0IL PAN 1
16 |6B/797.1-8 T4ES WASHER 8 14
17 |6B/T5783-M8X30 A S R8x30 BOLT M8x30 8
18 |6B/T5782-M8x85 7~ F NG X85 BOLT M8x85 6
19 |HT2. 550 RA . 5350 CLANP 1
20 |F20-02010002 HHoRE RUBBER SLEEVE, 0IL OUTLET 1
20 [F15-04000003 Hghdh WASHER 1
20 |F15-04000002 Wik BOLT, 0IL OUTLET 1
23 |F20-02010004 HE B8 E A GASKET, OUTLET MANIFOLD 1
24 [F20-02010003L #AF%E (K) OUTLET MANIFOLD (L) 1 L
F20-020100038 #455% () OUTLET MANIFOLD (S) S
25 |GB/T5783-M6x25 7 R M6x25 BOLT M6x25 4
26 |F20-02010005 BE LT DAVPER, OUTLET MANIFOLD 1
27 [F20-02000001L KERERK(K) UPPER CASING (L) I L
F20-020000018 KEEERK () UPPER CASING () S
28 |F20-02000003 3 e B SEAL, RUBBER 1
29 [F20-02000004 BREH PLATE |
300 |6B/T5783-M6x10 7 A Mex10 BOLT Mox10 1
3 |6B/T893.1-30 AT 3L 2 44 B 30 CIRCLIP 1
3 |T40-02000004 AR E SHEATH, RUBBER |
33 |TELS-02000016 Bt 5 BUSTH 1




F20A(PISAVBFT M | eaeeoorst
FAMAR | KE
PARTS NAME: | BOTTOM COVLING

SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
G ik FELTR(ER) FHAH X % i

1 [F25-03000101W BE Ak BODY, JAM |

2 |F25-03000102¥ CEL SEAL, RUBBER 1

3 [F25-03000103W By LINK, JAM 1

4 [F25-03000104W HERE NUT, TAM |

5 [F15-03000100W HEAH TAM ASSY 1

6 [F20-03000010 SEIR SUPPORT PLATE, JAM 1




F20A (F154) BFT Z ¢4t

PAGE 10 OF 51

Zakst | KE

PARTS NAME: | BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e B4R (R ARG %e i
T (6B/T84.5-ST5.5x19 [T FHEA K B HIRATSTS. 5x19 | SCREW STS. 5x19 )
8 [6B/T5783-M6x8 i M6x8 BOLT Méxs )
9 |6B/197.1-6 T4 VASHER 6 9
10 [F20-03000007EF1 KENER COVER, COVLING 1
1 [F20-03000011 K& PoxL1x680 PIPE @6xp11x680 |
12 [6B/T5783-M6x30 A AERNEx30 BOLT M6x30 )
13 [F20-03000005 THRRE A SEAL, SQUARE |
14 |F20-03000004 KE#RE SEAL, RUBBER 1
15 [F20-03000006 RHBRIK RUBBER PLUG |
16 [F20-03000101 BRI B4HE SEAL 1
17 |0B/T818-Mebx16 24 A L ATM6x 16 SCREW M6x16 1
18 |F40-030003008F1 MlE A% PILOT LIGHT ASSY |
19 |0B/T3783-M6x30 7 A #N6x30 BOLT M6x30 4
20 [F25-00000004 fE KA ES WASHER 4
2 [F25-03000006 WEH DAMPER 4
22 |F25-03000007 REBHE BUSH, DAMPER 4
23 |F20-03000003 et JACKET 1
24 [F20-03000013 B RUBBER PLUG 1
25 [F15-05000016 &G LT JACKET, RUBBER 1
26 [F20-03000008 THESFFE TACKET, GEAR SHIFT LINK ROD 1
7 [F20-030000014BF1 g E BOTTOM CONLING 1
28 [F15-05000009 A AR WATER NIPPLE, PLASTIC 1
29 |F20-03020000 TES Rt LOCKIYG HOOK 4SS, 0P CONLING 1
30 [F20-03020002 4 B4 BODY, LOCKING HOOK 1
31 {F20-03020004 U kA STEEL WIRE, LOCKING HOOK 1
32 [F20-03020003 SR ag BUSH, LOCKING HOOK )
33 [F20-03020001 SEMTE SEAT, LOCKING HOOK 1
34 (cB/T5783-Mx12 7 f EeMox1) BOLT Méx16 |
35 |B/191-@1. 6x12 Fro#el. 6x12 COTTER PIN 1. 6x12 1
36 [F20-03020003 YiRHH SHAFT, LOCKING HOOK 1
37 6B/T889. 146 FABE A EERNG  |LOCKING NUT 6 .
38 [6B/T5783-M6x20 A #M6x20 BOLT M6x20 )
39 [F20-03000002 KEFH4 SEAL 1
40 [F20-00000011 KEREER COVER, UPPER CASING |
41 [6B/T6170-M6 X FE 6 NUT Mo )
42 |GB/T93-6 BELRES SPRING WASHER 6 )
43 (6B/T818-M6x30 T LA Mox30 SCREW M6x30 )
44 [F20-03000007W TR, RUBBER PLUG, SQUARE 1
45 [F20-03000005 TRRRE A RUBBER SEAL, SQUARE 1 FOR Bl
46 [F20-03000006W A4 P RUBBER PLUG 1
47 [F25-03000024W-A 7 41 e 1 3B TN "B |
48 [F20-030004008F1 I START SWITCH 1
o G0N RATEERR SEAT, STIRT SVITCH | FOR B




F204 (F154) BFT F ¢+t

PAGE 11 OF 51

RHELA |EHEA
PARTS NAME: [ CONTROL SYSTEM

SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SESE |3hgE AR AR ER) %e i
I [F20-05000045EF1 1A LINK ROD 1
2 [F15-07000016 i [Tl AT K LINK 1
3 [6B/T5782-6x55 A 6xSS BOLT M6xS5 1
4 |6B/T96-6 K#ES BIG WASHER 6 |
5 [F1s-07000012 IR EHE BUSH !




F204 (F154) BFT F ¢+t

PAGE 12 OF 51

FHEA R
PARTS NAME: | CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e B4R (R ARG %8 bit
6 [F15-07000014 il NERREY N PULLEY, PASSIVITY 1
7 [F20-05060001 TR B RS PULLEY, DRIVE |
8§ [F20-05060002 wIIRTELE SPRING |
9 [F20-05060101 T EE 24 FIIATION PLATE, ACCELEROGRAPH 1
10 (6B/T5783-Mex14 N AEHN6x14 BOLT M6x14 )
11 [F20-05060102 MEE R FIIATION PLATE, THROTTLE CABLE |
12 [6B/T5783-Mex10 7 8 1Mox10 BOLT Méx10 ] FOR B/ BY
13 |F20-03010001 A AE ROCKER ARM, GEAR SHIFT |
14 |B/7879. 1-93x20 RHEEREREOX0 | PING3xL0 2
15 |GB/T5783-Mbx25 AR Mox2s BOLT M6x25 4
16 |GB/197.1-6 THE 6 WASHER 6 8
17 [F15-05040002 A SEAT, GEAR SHIFT ROD ]
18 [F20-03010100 b GEAR SHIFT ASSY 1
19 |GB/T5783-M6x25 7~ f EM6x20 BOLT M6x20 |
20 [F15-05000032 (IR S PRESSING PLATE 1
20 [F15-05000031 B¥ER PLATE, SPRING |
22 [F20-03010200 Ry e i 44 ARM, SHIFT ROD |
23 [F15-00000012 F%01.8 (LIP ¢1.8 3
24 [F20-03000009L THERF (K) SHIFT ROD(L) |
F20-03000009S RRERAT () SHIFT ROD(S)
25 [F15-05000035 fREE COLUMNAR NUT 1
26 (6B/T6170-M6 vk sall NUT M6 1
27 [F20-030000120 FHEERRA FIYATION PALTE "A" |
28 [6B/T5783-Mex16 7 N6 BOLT M6x16 )
29 |F25-07000003W BB A LINK "4" )
30 [F20-03000200W HARE R RBA FIXATION PALTE "B" ASSY 1
30 |F20-03000203W #HER KA RING, RUBBER 1
3 |F25-07000006W ELEREAAEEEI/S  |LOCKING NUT 3/8" )
33 (6B/T97.1-10 THEL0 WASHER 10 )
34 [F20-07000100W B EAAE STEERING ROD ASSY |
35 [F20-07000101W A STEERING ROD 1
3 |F15-11020002% EREFER BOLT I FOR W
37 |F25-07000303W BhdE BUSH 1
38 [F25-07000304¥ NAER/S NUT 3/8" 1
39 [cB/1889. 1-)8 FABGMRAY LR  |NT M8 1
40 [F20-07000102¥ BHEER LINK PLATE 1
41 [6B/797.1-8 THES WASHER 8 1
42 |GB/T5783-M8x25 7 f R MBx25 BOLT M8x25 1
43 [F25-07000200W BENE A CONTROL CABLE ASSY 2




F20A(F15A)BFT F A | pack 13 0F 51

FAEEN: | ATRERK L BaE% 1

PARTS NAME: LOWER CASING & DRIVE 1




F20A (F15A)BFT E4FHt

PAGE 14 OF 51

FHRER: | KTRERK & BoZ4 1
PARTS NAME:  |LOVER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE [BERS AR X EHAH ) %E i
I [F20-04000001E ATEEERK LOVER CASING 1
2 [F4-03000023 FHAEE PLUG, 0IL HOSE 3
3 [P4-03000024 EmLRELE GASKET 3
4 (6B/T276-6205 RAREA 6205 BEARING 6205 )
S [F20-040001008 EAS 8t 4k GEAR, FORVARD 1
6 [F15-06070004 AL PIN, CLUTCH 1
7 [F20-040500028 WELE CLUTCH, DOG 1
8§ [F15-06070005 BARKR RING, CLUTCH 1
9 [F15-06070006 itz PLUNGER, SHIFT 1
10 [F15-06070002 EARME SPRING, CLUTCH 1
11 [F20-040500018 Vi SHAFT, PROPELLER 1
12 [F20-040500008 ¥ b SHAFT, PROPELLER ASSY 1
13 [F15-06070007 BB aE WASHER, REVERSE GEAR 1
14 [F20-04060003E o R GEAR, REVERSE 1
15 [F20-040600028 ATEKZORE 60.2x0.4  [0-RING 60. 2x2. 4 1
16 [F20-04060001E KTEEEAE COVER, LOWER CASING 1
17 [KO TAL720 RATHA TALT0 BEARING )
18 [F15-06080004 ¥ 3 % B T 0x6 OIL SEAL )
19 [F20-040600008 KEEEHEEAM COVER ASSY, LOVER CASING 1
0 lB/197.1-6 T4HE 6 WASHER 6 2
2 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 )
20 |F20-04000004E Wb 5 4 4 VASHER 1
23 [F20-04010001F Gt BASE, DRIVE SHAFT 1
24 [F15-06020004 0 AE 0-RING 1
25 [F15-06020003 Bah kit 20x30x6 0IL SEAL,DRIVE SHAFT )
26 [F20-04000005E-1 R R (0. 10EX) SHIN (t: 0. 10nm)
F20-04000005E- HERF (0. 158%) SHIN (t: 0. 15mm)
F20-040000058-3 ER K (6:0.302%) SHIM (t: 0. 30mn)
F20-04000003E-4 B (1 0. 502X) SHIM(t: 0. 50um)
27 |F20-04030001EL ot (£4) DRIVE SHAFT 1 L
F20-04030001ES Wahth (5E4) DRIVE SHAFT S
28 |6B/T276-6302 BlsREA 6302 BEARING 6205 1
29 |F15-06040002 LGP DRIVE SHAFT SLEEVE 1
30 |P20-040300008L apsiits (k&) DRIVE SHAFT ASSY 1 L
F20-04030000ES e () DRIVE SHAFT ASSY S
31 |F15-06000013 L4 KEY, WOODRUFF 1
3 |0B/197.1-8 THE § WASHER 8 )
33 |6B/T5783-M8x25 AR x2S BOLT H8x25 )
34 F20-04000002 A OUTER PLATE 1
35 |TASO F404-31-045 | KR EOBE A E3I1-045 0-RING 1
36 [F15-06050000 AER A4 TNPELLER 1
37 [F15-06060002 KENE INNER SHELL, VATER PUMP ]
3% [FI5-00000013 {4 ¢ 4x1) PIN, DOWEL )




F20A (F15A) EFT Z4-F4t

PAGE 15 OF 51

Tt | ATRERE & THRY
PARTS NAME: | LOVER CASING & DRIVE 1
SN. PART NO. DESCRIPTION DESCRIPTION Qy REMARKS
SESE [Bh4S EELH () B4R D I bt
39 [F20-04040001 ARTAE WATER PUMPHOUSING 1
40 [F25-04050004 KEEHE SEAL, VATER PIPE 1
41 [F15-06000014 EEETH FIXED PLATE, WATER PUNP )
4 [GB/TS783N8xdS AR Mexds BOLT W84S 4
43 [Fa0-04020000L EREBEE (L) CAM ASSY, SHIFT RoD 1 L
F20-040200008 FRO B (k) CAM ASSY, SHIFT ROD S
44 [F20-040000078 MeS PINION 1
45 [Fa5-04000006 M NUT, PINTON 1




F20A (F15A) EFT S4FAt

PAGE 16 OF 51

RAEAN | ATHREAK L B0R4 2
PARTS NAME: | LOVER CASTNG & DRIVE 2




F20A (F15A)EFT E4FH

PAGE 17 OF 51

FAMAM: | ATEERRK & BohZ4 2
PARTS NAME: | LOWER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH | E44ES FHLH(FX) FHEAR G HE vSid
1 |6B/T823-M4x30 RN AT Mdx30 SCREW M4x30 1
2 [F20-040000028 #Am WATER INLET !
3 |6B/T5783-M6x30 A AR Mox30 BOLT, HEXAGON Méx30 1
4 |6B/T97.1-6 THE § VASHER 6 1
5 |6B/T861.1-6 K4 2 4E 6 WASHER, LOCKING 6 1
6 |F20-04000003E KT ANODE 1
T |F15-06000015 ik CUSHION, PROPELLER 1
8 |TEI5-04020000 WLt 3-9x10" PROPELLER ASSY 3-94'x10" 1
F20-04050000 Bie Lt -9 PROPELLER ASSY 3-94'x12"
F15-06090000-11 Wie s -9l PROPELLER ASSY 3-94'x11"
F15-06090000-8 ekl 398 PROPELLER ASSY 3-04'xg"
9 |GB/T96-10 A4E 10 WASHER 10 l
10 |F15-06000016 ki nYE & NUT, HEXAGON 1
11 [GB/T91-2. 5x20 Fo4 25520 PIN, COTTER 2. 5x20 1
12 |GB/T5783-M8x30 A AER M8x30 BOLT, HEXAGON M8x30 4
13 |B/197.1-8 THE 8 WASHER 8 4
14 |F15-06020005 BREHA SEAL, RUBBER 1
15 [F15-00000013 FAH 4x1) PIN, DOWEL )
16 |GB/T889. 1-4 EAESMAAGEEE  |NUT, LOCKING M4 1
17 |F20-040000008L ATEEEKER LOVER CASING ASSY 1 L
F20-04000000ES ATEEEKER LOVER CASING ASSY S
18 |0B/T820-M6x20 + A LA Mox20 SCREW M6x20 |
19 {15-03000016 #A0 WATER INLET 1
20 |F20-04000009 HAED WATER PIPE B 1
2 [F20-02000005 KEFHE BUSH, TUBE 1
2 [F20-02000101L #AE (L) WATER TUBE (L) 1 L
F20-020001018 #AE ) WATER TUBE (S) S
23 [HT-2. 550 R4 2,550 CABLE TIES 2. 5x50 1
24 |F20-02000102 KE T SEAL, WATER TUBE 1




PAGE 18 OF 51

= H
V. =
i =
| =
— m
=
u | =
[mn] —
)Imu =
—
w
~— . ..
=l =
=¥ 2
[—
~ o
m.ﬂw =
-
(=T

2’%\

FOR BW/FW




F20A (F154) EFT E4 T4t

PAGE 19 OF 51

FHELH [BARG ]
PARTS NAME:  |ELECTRICAL 1
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESHE |2hgE AR () AR E) % &t

1 [F15-07000006 THhER NUT, FLYWHELL |

2 |F15-07000005 THhERLE VASHER, ELYVHELL NUT 1

3 [F20-05000500MEFT TRAH FLYWHELL ASSY 1 FOR B
F20-05000500WEF1 TRk FLYWHELL ASSY | FOR  BW/FW

4 [6B/75783-M6x30 A AERNEx30 BOLT M6x30 3

5 |6B/197.1-6 T4E6 WASHER 6 10

6 [F20-05000200 BAfABAY COIL ASSY 1 FOR  BW/EW
F20-05000000MBF1 | Al &AL C0IL ASSY FOR B

7 [6B/T5783-U5x12 7 f B ARNSx1) BOLT M5x12 )

g |6B/197.1-5 THES VASHER )

9 [F20-050001008F1 itk S B4 PULSER COIL ASSY !

10 [F15-07000004 TH¥E% KEY FLYWHELL 1

11 {T40-05000704¥ hps BUSH 3

12 |F20-05000017EFI-B BCUR 2 4 ECU MOUNTED PLATE 1

13 |F20-05001200MEFT  [BCURE % ECU UNIT ASSY 1 FOR B
F20-05001200VFT  [BCUEH: ECU UNIT ASST FOR  BW/FW

14 |6B/15783-Mex20 7~ A RM6x20 BOLT M6x20 7

15 [F20-05000022 W R BOLT 1

16 |6B/T5783-M6x25 7~ B RN6x25 BOLT M6x25 3

17 |6B/T96-6 AHE6 BIG WASHER 6 3

18 [140-05000702W HEBA DAMPER "4" 3

19 (6B/T5783-M6x12 7 fEAN6x1) BOLT Méx12 )

200 [F20-05000040W FHEEH PLATE 1

20 |F20-05000041 RREM PLATE 1

22 [F20-05000400EFT BEAA% TGNITION COIL ASSY )

23 |F20-05000401EF1 BRAERR FIXED FRAME, IONITION COIL | 1

24 |6B/T5783-M6x16 7 f B eMex16 BOLT Méx16 )

25 |F20-05001700MEFI-A  [BCUB K& Z ECU CABLE ASSY 1 FOR B
F20-05001700VEFT-4  [ECUA K &% ECU CABLE ASSY { FOR  BW/FW

26 [120-06000037W CHIES NEUTRAL SWITCH ASSY 1

27 [F20-05000043MEFT  |B AR g CAPACITOR PLATE 1 _

28 [F20-05001500MEFT & 4tk CIPACITOR 1




PAGE 20 OF 51

F204 (F154) BRI E 4+ it

[\

—

—_

]

—

(==

[ ] m

uo | /|
—

Kl ==
™= =
ﬂ,ﬁ =

== w2
E=

| =
B | &

—

N

.«« /

OR BW/FW

L

eéﬁ\ K /.-
,, V5
.\/ // J«N.' {
AT N & \ R
) T
% N
1\\ / \

FAONN




F20A (F154) BRI E 4+ it

PAGE 21 OF 51

FaMAH  |RA L
PARTS NAME:  [ELECTRICAL 2
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESE |ZhgE B4R (R ARG %8 bit
I |6B/T5783-M6x30 B N6x30 BOLT M6x30 )
2 [F20-05000903W B BiE BUSH )
3 [F20-05000902W HEWER DAMPER, BUSH 2
4 [F20-05000901EFT ik EETH RECTIFIER, RELAY 1 FOR Bl
F20-05000901W Bk 2 H Th RECTIFIER, RELAY FOR BW/EV
5 [F40-05000500 ERBAN RECTIFIER ASSY 1 FOR B
F20-05000900EF1 B R4 RECTIFLER ASSY FOR BW/FW
6 |6B/197.1-6 T4Eo WASHER 6 9
7 |6B/193-6 REAES SPRING WASHER 6 )
8 |6B/T6170-M6 ~ AERNG NUT M6 )
9 |6B/T5783-M6x16 7~ f e ox16 BOLT Mex16 )
10 [F15-07150001W B2 200 FUSE WIRE (204) |
11 [F25-05090100W B A FUSE ASSY 1
12 |F15-07150501W ENEELFE COVER, POWER SOURCE LINE )
13 |6B/T5783-M6x12 XA ER6x12 BOLT Mox12 1
14 |F20-05000039W ool BRI EM SUPPORTLNG STRUCTURE, RELAY 1
15 [F15-07150300W EEER LR RELAY, MOTOR 1
16 [F25-05170301W REBFE RELAY JACKET 1
17 [F25-05170400W BAlEES CONNECTION LINE, MOTOR 1
18 [F15-07150200W BRERS CONNECTION LINE, POVER )
19 |6B/T6170-M6 AR NUT (COPPER) 3
20 [6B/T5782-8x4S R8N BOLT M8x43 )
20 |6B/197.1-8 T4ES WASHER 8 4
20 |6B/T5782-M8x35 B35 BOLT M8x33 1
23 [F20-05000900W Faadl STARTING MOTOR 1
24 [F20-05000038 R0 AT H911x08. Sxl1 PIN ¢11x@8. 5x11 )
15 [F25-05170201W Rt TACKET "A" LINKING WIRE 1
26 |6B/T5783-M8x12 7~ A RN8x1) BOLT M8x12 1
27 [F25-05170202W WREE LT ED JACKET "B", LINKING WIRE |
28 |F20-05000061EFT BKEHAAR (H5) C.D. T CABLE ASSY (10PIN) 1 FOR PV
29 [GB/T5783-M6x23 AR Mox25 BOLT M2 1
30 [F40-03091401EFT IREBERIE BRACKET, MAIN RELAY 1
30 |P40-05091402EFT IHEEREH DAMPER, MAIN RELAY |
1 |T40-05000028 E KRR TUBE, [GNITER 1 FOR FW/BW
33 [F20-05000044EFT HeEEER RELAY FINED PLATE 1
34 |F40-050914008F1 iHEE MAIN RELAY 1




F204 (F154) BRI E 4% it

PAGE 22 OF 51

Famat [#4%%
PARTS NAVE: | INTAKE

S, PART NO. DESCRIPTION DESCRIPTION QT RENARRS
SEEH  ([BHES AR (ER) RBAH G %E &
1 [F20-05000012 HEHEREL BOLT, INTAKE SILENCER 1
2 |F20-05000011 HEHEENER DAVPER, INTAKE SILENCER |
3 |HT4. 2x200 RAALH4. 21200 CABLE TIES 4. 2x200 |
4 |B/T5782-M6x100 7 A HM6x100 BOLT M6x100 )
5 |GB/197.1-6 THE WASHER 6 8
6 |F20-05000800BF HEHERAMH INTAKE SILENCER ASSY |
7 [F20-05000031 LS T PIPE, RUBBER 1
8 [F20-05000032 FRERIRE FE JACKET, PIPE 1
9 |6B/T3450. 1-035x0)  |OR B B35x0) 0-RING @35x¢2 |
10 |F20~050011008FI AT THROTTLE ASSY 1
11 |F20-05000008 B H GASKET, CARBURETOR )
12 [F20-05000009 b4k GASKET 1
13 |6B/15783-M6x55 oYk LialheN BOLT M6x35 4
14 |6B/15783-M6x12 A RM6x1 BOLT Mox12 )
15 |136-04000023 % CLANP !
16 |F20-05000007EFI #AHE MANTFOLD, INTAKE 1
17 |F25-05050016 Nah#h 7 i 84 PIN )
18 |F20-05000006 FARETHE GASKET, INTAKE MANTFOLD 1
19 |F40-05000003 %+ (LAMP 1
20 |6B/T5783-M6xl6 N6 BOLT Méx16 1
20 [F20-05000039EFT HEBEE R MAT/MAP SENSOR 1




F20A (F15A) EFT E4 T4t

PAGE 23 OF 51

LA

Ak

PARTS NAME:

CYLINDER HEAD




F20A (F150) BFT S0 3t

PAGE 24 OF 51

FHELAR |REx
PARTS NAME: | CYLINDER HEAD
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SESE |ZhgE B4R (R ARG %8 bit
1 [F20-05000001 At GASKET, CYLINDER HEAD 1
) [F15-00000006 E f14p6x1) PIN @12 !
3 |6B/T818-M5x25 R LA SCREW M5x25 1
4 [P4-04070003 HEELIR ANODE 1
S [0B/T3452. 1-913x4) |0 B B13x0) 0-RING @13xg2 1
6 [F20-05030009 il ey BOLT, ANODE 1
T |6B/T97.1-6 T4Eo WASHER 6 8
g [F8-05000022 7~ B RAM6x2S5 BOLT M6x25 3
9 [F20-05000002 AV e & 4l BOLT, FLANGE 6
10 [F20-05000037 XL E SPARK PLUG )
11 [F20-05040002 AL kERHE SEAL RING, CYLINDER HEAD COVER| 1
12 [F20-05030100 A kA CYLINDER HEAD ASSY 1
13 [F20-05040003 TR EEMR COVER, BREATHER 1
14 [F20-05040004 ST GASKET, BREATHER COVER 1
15 |0B/T818-Méx10 + 44 L AT SCREW Méx10 4
16 [6B/197.1-4 THEY WASHER 4 4
17 [F15-07050004 g E PLUG 1
18 |7ASO F404 31-005  |e#EEOME 0 RING 1
19 [F20-05040005 W B GAS NIPPLE 1
20 |F20-05040001 ARLE COVER, CYLINDER HEAD 1
2 {F20-05040000 Atk BA% CYLINDER HEAD COVER ASSY 1
22 |6B/T3783-M6x20 A AERN6x20 BOLT M6x20 5




F20A (F15A)EFT E4F4t

PAGE 25 OF 51

AR

A

PARTS NAME:

CRANKSHAFT & PISTON

S. PIRT 0. DESCRIPTION DESCRIPTION qm RENARKS
suEH  |E45E EHAH () FHARED % b

I [F25-05050021 48 4 3 37x5 057 0IL SEAL 37X507 |

2 [F20-05020004 4 CRANKSHAFT 1

3 [F20-05010003 k) PLANE BEARING, CRANKSHAFT 4

4 IF15-07030006 th B 1AL Sxddx6,, S 0IL SEAL A25X44X6. 1

S |F20-05020200 ERAH CONNECTING ROD ASSY 2

6 [F20-05020002 EEHYGE CIRCLIP 4

7 |F20-05020003 EEH PIN, PISTON 2

§  [F20-05020001 EE PISTON )

9 [F20-05020100 EETAK PISTON RING ASSY )

10 [F20-05020300 EERAH PISTON ASSY )




PAGE 26 OF 51

F204 (F154) EFLE 4+ Ffit

==
2]
=
Bsrmd
=2
=
= | S
I£ =
0| =
H | s
B
\mﬁ =]
B | =




F204 (F154) EFLE 4+ Ffit

PAGE 27 OF 51

FUELR bR
PARTS NAME: | CRANKCASE
AN, PART 0. DESCRIPTION DESCRIPTION Qv REVARKS
5B |EHES AR (B0 EU4H G Y& &t
1 [6B/T5783-M6x25 7~ i HM6x2S BOLT M6x25 10
2 |6B/T97.1-6 TH4E6 WASHER 6 16
3 |F20-05000700 TRBRAH THERVOSTAT COVER ASSY |
& |F20-05000702 TEEEEHY GASKET, THERMOSTAT COVER 1
5 [F4-04070003 %pE L ANODE )
6 |0B/T818-M5x25 A L EATNSK0S SCREW M5x25 )
7 |F20-00000100 N R4 PLUG, 0IL LEVEL 1
8§ [T15-04000010 TiHE THERMOSTAT 1
9 [HT2. 5x50 R AL 5350 CLAMP )
10 |F20-05000016 BEBKE PIPE !
11 |F20-05010002 KEE L NIPPLE |
12 [F20-05010000 LB 44 CRANKCASE ASSY |
13 [F15-00000006 T4 66x1) PIN p6x12 4
14 |120-06000028 A AERNR6S BOLT M8x65 4
15 |6B/T97.1-8 THES WASHER 8 4
16 |F20-05010007 N ARG BOLT M6x40 6
17 |F20-00000010 KT H GASKET, CRANKCASE |
18 |F15-07010026 #AZRMHR ANODE |
19 |6B/T820-Mdx12 + 44 L ATdx ) SCREW Mdx12 |
200 [F15-07010003 il 4 BOLT, UNTON |
2 [F15-07010023 HiEEE 0IL CLEANER 1
2 [F15-07010100 i fe R B AL O1L PRESSURE SWITCH ASSY |
23 [F20-05000602 KEEHEHE GASKET, COVER |
24 |F20-05000600BFT KEERA G EXHAUST OUTER COVER ASSY 1
25 |F20-05000601BF1 KEER OUTER COVER, ESHAUST |
26 |F4-04010102 B NIPPLE 1
27 [F15-04000005 K% NIPPLE, HOSE |
28 (0B/T343. 1-98x 619 0B/ @8 x 01,9 0-RING 68 x 919 1
29 [F40-05000400 BEBAK THERMO WITH ASSY 1
30 [0B/T3452. 1-913xg2 0% Eg13x02 0 RING ¢13x¢) 1
310 [F20-05030009 MR BOLT, ANODE 1




PAGE 28 OF 51

F20A (F154) BFT F 4t

e

=
= =
=
=51 S
= =
_E | =
== | o
= | 2
Ao ==
B | &

e
g

/

Y - \
ARFANS ) ,
& N ,0/0/ SRSR

»/

Q
.»@}

.

S




F20A (F15A)BFT F-FM | pace 29 0F 51

FRA M4

PARTS NAME: | CAMSHAFT

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e B4R (R ARG %e i
1 [F20-05000033 R E5R COVER, BELT 1
2 [F20-05000036 7%k PLUG 1
3 {F20-05000034 R E AR DAMPER, BELT COVER 3
4 (6B/T1099-3x5x13 L% 3x5x13 KEY )
5 [F20-03000027 ErR BELT PULLEY, TIMING 1
6 [F20-05000028 ERTHER COVER 1
7 [F20-05000029 EEBEs NUT 1
8 [F20-05000003 ERE# BELT, TIMING 1
9 |6B/T5783-H8x25 B NBx0S BOLT }8x25 1
10 [F20-05030013 Nahth 4B WASHER |
1 [F20-05030012 N % BELT PULLEY, DRIVEN 1
12 [F20-05030011 Nah %8 T4 8 WASHER, LOV |
13 [F20-05030005 M sibE 20K35K7-R(UE)  [0IL SEAL 1
14 [F20-05030200 WL CAMSHAFT ASSY 1
15 [F20-05030010 HBES 4 MAT, 0IL PUMP 1
16 [F20-05030400 HBRLR 0IL PUMP ASSY 1
17 |F20-05030401 MRk BODY, 0IL PUMP 1
18 [F20-05030403 ETHLE WASHER 1
19 [F20-05030408 FHEHE SEAL RING 1
20 [F20-05030402 HRETH SHAFT, 0IL PUMP 1
2 [6B/T309-@3x16. § B 34 @3x16. 8 ROLLER NEEDLE @3x16.8 1
20 [F15-07110003 BRREE PLUG |
23 [F20-05030407 wREE SPRING 1
24 [F20-05030404 WF INNER ROTOR, OIL PUMP 1
25 [F20-05030405 NET OUTER ROTOR, OIL PUMP 1
26 [F20-05030406 kS COVER, 0IL PUMP |
27 |6B/T823-Méx16 A L EATox16 SCREV M6x16 )
28 [6B/197.1-6 THE 6 WASHER 6 3
29 [6B/T5783-M6x35 N RIS BOLT M6x35 3




F20A(FISA)VBFT EEFM | pace3o oFst

ghgst RN
PARTS NAME: | VALVE

14




F20A(FISA)BFT ELEFAF | pace 31 07 51

Fadsn RN

PARTS NAME: | VALVE

SN, PART NO. DESCRIPTION DESCRIPTION qm RENARKS
5B |EHES AR (B0 EU4H G Y& &t

I |F20-05030001 Al VALVE, INTAKE )

2 |F20-05030003 A ITRER SEAT, VALVE SPRING 4

3 |166P-010003 AT SEAL, VALVE STEM 4

4 |F20-05030004 AlTEE SPRING, VALVE INNER 4

5 |F15-07040006 s ITRE RETAINER, VALVE SPRING 4

6 |F15-07040007 AlTEE+E COTTER, VALVE 8

7 |F15-07040304 G g NUT, LOCK 4

8§ |F15-07040303 AR SCREW, VALVE ADJUSTING 4

9 [F20-05030002 HAT VALVE, EXHAUST )

10 |F20-05030007 L 2 SPRING, COMPRESSION )

11 |F20-05030300 el ARM ASSY, VALVE ROCKER 4

12 |F20-05030006 A% COLLAR )

13 |F15-07040013 e SHAFT, ROCKER 1

14 |F20-05030008 R WK PLATE 1

15 |6B/T5783-Mex12 o A1) BOLT Méx12 1




F20A (F15A) BFLE - F 1

PAGE 32 OF 51

oA | MEAL

PARTS NAME: | FUEL SYSTEM




F20A (F15A) BFLE 31 PAGE 33 OF 51
A SIS Y
PARTS NAME: |FUEL SYSTEM
S. PART NO. DESCRIPTTON DESCRIPTION 0T REVIRES
5B |EHES AR (B0 EHAREX) hE &t
I |6B/T5783-M6x50 AR50 BOLT M6x50 1
2 |cB/196-6 KBE 6 BIG WASHER 6 1
3 |6B/T5783-M8x16 N AERMSx16 BOLT M8x16 1
4 |cB/196-8 KAES BIG WASHER 8 1
S [F15-05000004 HE DAMPER 1
6 |F20-03000056EFI-A HEBSE BUSH, DAMPER !
7 [F20-03000055ERI-A R BUSH, 0IL PUMP |
8 [F20-05000046EF1 EHTHER DAMPER, 01L CUP |
9 |F20~05000047EFI AR BUSH, 01L CUP |
10 [F20-05000039EFT W% 95x010x160 (EP4) FUEL PIPE |
11 5713314 BERMEE 14 SINGLE LUG CLAMP 11
12 [F20-05000054EFI W% D @6x@12. 5x450 (EPA) [FUEL PIPE D @6xé12. 5x450 | 1 £ BMBEE R
13 |F20-05000052 Wb C @5x@10x470 (EPA)  [FUEL PIPE C @5x@10x470 1
14 |F20-05000050 W% F g6xe10. 5x280(EPA) [FUEL PIPE D ¢6xg12.5x280 | 1 RABHEERERE
15 |F20-050013008FT E N PRESSURE VALVE 1
16 [F20-030000428F1 EHR#RE JACKET, PRESSURE VALVE 1
17 |F20-050000418F1 EHRE % BRACKET, PRESSURE VALVE |
18 [F20-05000049EF1 i FUEL PIPE 1
19 [6B/T818-M5x12 + 54 4 LA X1 SCREW M5x12 )
20 [cB/197.1-5 T4RES VASHER S )
21 |F20-05001000EF1 b S AL COVER 4 ASSY, FUEL INJECTOR )
22 |F20-050000508F1 i BMEV1-060 FUEL INJECTOR )
23 [F20-05000053 WiH%E B 05x012. 2x60 FUEL PIPE B ¢5x@12. 2x60 1 LABMERARNE
24 |F20-0500006EFI WibE g REC FUEL PIPE ¢ 1
25 [F40-050000408T M T A KA JOINT A, FUEL FILTER )
26 [F40-050911008-BF1  |BEMibtiEE HIGH-PRESSURE FUEL FILTER | 1
2T |P20-03000014B-EF1  |B b RHE JACKET, FUEL PUMP 1
28 [F20-03000013EF1 2R ER BRACKET, FUEL PUMP 1
29 [6B/T5783-M6x12 kA0 BOLT M6x12 1
30 (6B/T5783-M6x20 N AERN6x20 BOLT M6x20 1
3 |B/197.1-6 T4 WASHER 6 3
3 [6B/T6170-M6 A AEENS NUT Mo 1
33 [F4-05000200 W E LAl FUEL PIPE TIE-IN ASSY 1
34 [F4-05000030 e £ EB (LIP B, FUEL PIPE ;
35 [F20-03000017 Wi A g5x@10x400 FUEL PIPE A ¢5x@10x400 1 BPA
36 |F20-00005300EFT iSiben il FUEL FILTER ASSY 1
37 [F20-03000018 W% B 95xa10x90 FUEL PIPE B @5x@10x90 1
3 |oB/Tas) 920,004 [0R E920. 2x2. 4 0-RING 920. 2x2. 4 1
39 [F20-05050000 Wi R FUEL PUMP ASSY 1
40 [F20-05000022 Wi R BOLT, FUEL PUMP )
41 |6B/T818-M4x3) A L ATI) SCREW Mdx32 4
42 |F4-04090003 WmEE COVER, FUEL PUMP 1
43 R4-04090004 tRE GASKET 1




F20A (F154) BFLE - F it

PAGE 34 OF 51

Faeaf | MEAS

PARTS NAME: | FUEL

SN PART N0, DESCRIPTION DESCRIPTION QI REVARKS
SEEE ([BHRE AR (X EU4H G Y& b
44 |F4-04090011 ] Fr #4TM3x6 SCREW M3x6 )
45 |P4-04090005 2R B UNILATERAL PLATE )
46 |F20-05050100 i R 7 At COVER ASSY, FUEL PUMP 1
47 |F15-04000005 KA NIPPLE ASSY )
48 |F20-05050001 Rk SHELL, FUEL PUMP 1
49 |F15-07140100 At DIAPHRAGH ASSY 1
50 |GB/T309-¢3x12 WA 93x12 ROLLER NEEDLE @3x12 1
ST |F15-07140005 RERE SPRING, DIAPHRAGH 1
52 |F15-07140001 Wil R B SEAT, FUEL PUMP 1
53 [F15-07140004 HERE SPRING, PLUNGER 1
54 [F15-07140003 BE PLUNGER 1
55 |6B/T6170-M4 A AERN NUT 4 4
56 [F20-05000024 K% B B5xd10x85 PIPE B ¢5x¢10x85 1
5T |F20-05000026 BH-R TEE JOINT 1
58 [F20-05000023 K& A $5x910x125 PIPE A @5xg10x125 )
59 [F20-05000051 HE D 5x010x250 PIPE D @5x610x250 |
60 [F15-05000011 cH TEE JOINT 1
61 [F20-05000025 K& (955910555 PIPE C #5x@10x55 1




PAGE 35 OF 51

F204 (F154) BFT F 44t

—
a3

= | =2
/fﬂ (=1
ah | 2
=

= | =
| &S
192

. - .-
I M
==
Mw 92}
= m
B | =




F20A (F154) BFT F ¢4t

PAGE 36 OF 51

FHEaR: | RHBAH
PARTS NAME: | STARTER ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e B4R (R ARG %e i
I [F25-05160500 R FRAY STARTER HANDLE ASSY |
) [F2s-05160021 FHHE R DAMPER, STARTER HANDLE 1
3 [F20-05070003EF1 KT HE SEAL 1
4 |F20-05070000 R BALk STARTER ASSY |
5 [F20-05070200 EEE S TIGHTWIRE, DETENT 1
6 [F20-05070101EFI R BIT CASING, STARTER |
T |GB/T97.1-6 THES WASHER 6 5
8 |0B/T5783-M6x25 R M6x)S BOLT M6x25 3
9 [F15-07130106 W EHE SPRING, DETENT |
10 [F15-05000029 EEE kS8 SPRING, DETENT TIGHTWIRE |
11 [FL5-07130105 o & DETENT 1
12 |F15-07130107 WHEE SPRING, VOLUTE |
13 [F15-07130201 #ipth WHELL, START-UP 1
14 |P4-04130013 BB TE MEATUS, START ROPE !
15 |F15-07130205 % (05, 551 8%) ROPE, STARTER (5. Sx1. 8n) 1
16 |6B/T896-8 FogEs CIRCLIP 8 1
17 [F20-05070001 R BINEN COVER 1
18 [CB/T845-ST4.2x16  |F7HE# sk JBATST4. 2x16 | SCREW ST4. 2x16 )
19 [F20-05070002 A% 95x010x200 PIPE ¢5x@10x200 |
20 [F15-07130002 RAREREE CLIP, PLATE 1
2 [F20-05070004 HABEH PLATE, DRIVE 1
20 |6B/T93-6 BEHES SPRING WASHER 6 1
23 |0B/T3783-Mex16 A M6x16 BOLT M6x16 )
4 [F15-07130203 RS Tk SPRING 1
25 [F15-07130204 TN L A LINK ROD |
26 [F15-07130202 Rk PAWL, DRIVE 1
27 [F20-05000030 WA BNEE R FIXATION PALTE 1
28 [T15-04070007 BB EALE WASHER, START WHEEL 1




F20A (F154) BFT F4 it

PAGE 37 OF 51

st |RBLH
PARTS NAME: [T0P COVLING ASSY

SN, PART NO. DESCRIPTION DESCRIPTION QI REMARKS
SEEE R4S EHAHR (X AR ED %8 i
I [P20-060000004-FF1 (T B4k TOP COWLING ASSY 1
) [F20-060000014-BF1  |TiE TOP CONLING 1
3 [F20-060000034-BF1  |TiE2 COVER, TOP COWLING 1
4 [Pa-08000019 19 MARK 19 1
5 [F15-12000002 MEAKE MARK, RIGHT 1
6 [F25-08000006 TE#HE F10) MARK, FRONT (F20) |
F15-12000003 TE WA (F15) MARK, FRONT (F15) |
7 [F15-12000001 MELTh MARK, LEFT 1
8 [6B/T818-M5x16 T4 L EAMSx16 SCREW M5x16 4
9 [6B/196-5 KHES BIG WASHER 5 4
10 [F20-06000004 (%! HOOK, FRONT 1
11 (6B/T6170-5 XA NUT M5 4
12 [6B/197.1-6 THES WASHER 6 4
13 |6B/T6170-M6 N M6 NUT M 4
14 [F20-06000005 EL TS LOCKING HOOK 1
15 [F15-08000002 BHB KA SEAL, RUBBER 1




PAGE 38 OF 51

F20A (F154) BFT Z ¢ F4t

A
PARTS NAVE:

Ik R A

ELECTRIC OIL PUMP ASSY




F20A (F154) BFT Z ¢ F4t

PAGE 39 OF 51

FHEAT: |haaRas
PARTS NAME:  |ELECTRIC OIL PUMP ASST
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHLH () FELHGEX) HE %
1 [F20-05001800EFT o 20k R AL 0IL PUMP ASSY 1
) [F20-05001801EF B oM R AR A BODY ASSY, 1L PUNP |
3 |F20-05001802EFI MR % A 0IL NOZZLE A, 0IL PUMP 2
4 |F20-05001803EFI MR % B 0IL NOZZLE B, 0IL PUMP )
5 |F20-05001804EFI iR SEAT, NEEDLE VALVE 1
6 [F20-05001805EFT B FUEL RETURN PIPE 1
7 [6B/1818-Mdxl6 TR LA Wx16 SCREW H4x16 4
8 |6B/T93-4 BEAE 4 SPRING WASHER 4 4
9 |F20-05001806EFT 4 NEEDLE VALVE 1
10 [F20-05001807EFI 3T FLOATER 1
11 [F20-05001808EFI 314 PIN, FLOATER 1
12 |6B/T818-M4x8 TFEA LT Mdxs SCREW M4x8 4
13 [F20-05001809EF R S SEAL, 1L CAP 1
14 |F20-05001810BFI R 0IL (AP ASSY 1
15 [F20-05001811EF] FUHE 63x05x240 HOSE PIPE @3x$5x240 1
16 |F20-035001812EFI MY A 0-RING, DRAIN BOLT 1
17 |F20-05001813EFI M4 DRAIN BOLT 1
18 [F20-05001814EF1 iR FILTER NET,0IL PUMP 1
19 |F20-05001815EFT R R RUBBER PAD, 0IL PUMP 1
20 [F20-05001816EFI RS PADDING BLOCK, 0IL PUMP 1
21 [F20-05001817EFI RN ELECTRIC OIL PUMP 1
22 [F20-05001818EFI REFE JACKET, CONDUCTING WIRE !
23 [F20-05001819EF] WA HRIYE 0-RING, ELECTRIC OIL PUMP 1




F20A (F15A)BFT E4Fit

PAGE 40 OF 51

T4

M4 (241)

PARTS NAME:

OUTER FUEL TANK (24L)

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BEsE  |FH%S FHAH(EX) FHLH X0 HE ik

I [F15-09000000 WELR 0IL TUBE ASSY 1

2 |F15-10000000 yrip s FUEL TANK ASSY 1

3 |F15-10010000 el COVER ASSY, FUEL TANK |

4 |6B/T818-M5x18 A4 AN SCREW , PAN HEAD M5x18 4

5 |6B/197.1-5 THES WASHER 4

6 [F15-10020000 WEIER OLEOMETER ASSY 1

7 |F15-10000003 I GASKET 1

8 [F15-10000002 HEER STRAINER 1

9 |F15-10000001 A AR FUEL TANK 1 (241)

10 [F15-09020000 WL AR () FUEL LINE CONVECTOR (BNGINE SIOE, FRUALE) | 1

1T |F15-09000003 % B CLAVP B 4

12 |F15-09000001 HEA(B10x06x92080) FUEL LINE A(#10x¢6x2080) 1

13 [F15-09030000 FhmRA PRIMER BULB ASSY 1

14 [F15-09000002 B (6101063850 ) FUEL LINE B(610x6x850) 1

15 [F15-09010000 Wb LA (#) PUEL LIYE CORVECTOR(UEL TAYC SIDE, FEWAL)| 1




F20A (F15A) BFLE 4+ F it

PAGE 41 OF 51

R4S | BYLAH
PARTS NAME: | CONTROL BOX ASSY




F20A (F1SA)BFIZ M | PAGE 42 OF 51
FHULR | BYEAR
PARTS NAME: | CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE | A5 LB (EX) ARG HE ki

L |F20-130000008F1 il CONTROL BOY ASSY 1

2 AT 2.5x60 R CLANP )

3 |F15-13000200W RAFRAE STARTING SWICH ASSY 1

4 |185-08010100 B4 % CONTROL CABLE 1

5 |F15-11000002W BU TR PLATE , CONTROL BOX 1

6 |6B/T819. 2-M5x12 + AT SCREW PAN HEAD Ms5x12 )

T |F15-13020007W e THROTTLE HANDLE | INCHING 1

8 |F15-13000005W MM A BUSH, CAN )

9 |F15-13020006V RS BUSH , HANDLE 1

10 [F15-11000001% WEH KBS BLOCK , RUBBER 1

11 {F15-13000014W YE¥E TACKET | CABLE 1

12 [F4-01090401 SERLEAR STOPER , HANG ROPE ASS'Y 1

13 {F15-13020400W REFRAH ENGINE STOP SWICH ASS'Y 1

14 {F15-13000203W b B INSULATED PLUG "B )

15 |F15-13000202% WA INSULATED PLUG "A" 1

16 |F15-13020001W BYeE COVER , CONTROL BOX 1

17 |F15-13000013% BAENER SMALL COVER , CONTROL BOX 1

18 [F15-13020005W W &EB WASHER "B" , WAVE |

19 [F15-130201008 SEREAY LOCKED DISK ASS'Y 1

200 [F15-13020002% 14 TORSION SPRING 1

20 {F15-13020003W gES EACH LOCKED PULLEY 1

2 |F15-13020004% BHELEL K PLATE , PULLEY SPRING 1

213 |GB/T818-M4X6 TR LM x 6 PAN HEAD SCREW M4 x 6 2

24 |F15-13020000 BYSEUH COVER ASS'Y, CONTROL BOY 1

25 |6B/T5783-M8X30 ARG x 30 BOLT M8 x 30 1

26 |6B/197.1-8 THES WASHER 8 1

27 [F15-13000300W vl RES ke MACHINE , CONTROL ACCELEROGRAPH | 1

28 [F15-13000007W HHAE WASHER 1

29 |6B/T896-6 FoEs PIN , COTTER 8 3

30 [F25-07000007W B E LB CONTROL CABLE TIE_IN "B" )

31 [F15-13000002W 8 AL CAM MECHANTSM 1

30 |6B/T818-M3)14 FE A LA x 14 PAN HEAD SCREW M3 x 14 )

33 [F15-13000800W Wi INCHING SWITCH 1

34 |F15-13000003W EMEE 9% PLATE 1

35 [F15-13000004w ETIR £ PULLEY 1

36 [F15-13000001W RE#EZED SHIFT SPRING PLATE "B 5

37 [F15-12000016W HlEL6 MARK 16 1

38 |6B/T6170-M6 AR NUT Mg 4

39 [F15-13000008V S HARE WEARABLE PLATE , CAM MACHANISM | 1

40 {F15-13000700W TR SHIFT SWING LINK |

41 [F15-13000601W WY BE Al ADJUSTER FASTNESS ASS'Y 1

42 |6B/T5783-M5K25 ARG x 25 BOLT M5 x 25 )

43 [cB/16170-)5 xRS NUT M5 )




F20A (F1SA)BFIZ M | PAGE 43 OF 51
FHELAH | Y%
PARTS NAME: | CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
5EEE | R4S B4R AR G ¥ &

44 [F15-13000300W oot 25 1k BUZZER ASS'Y 1

45 [F15-13000602W REL ADJUSTER PIN 1

46 |GB/T5287-6 BALE 6 BIG WASHER 6 3

47 [F15-13000006 BIRE WEARABLE PLATE 1

48 [F15-13000011W TRERITE BUSH , SHIFT SWING LINK 1

49 |F15-13000012% B A BRACKET , CONTROL BOX 1

S0 [F15-12000013 13 MARK 13 1

ST {F15-13000015W B k&M COVER , WATERPROOF 1

52 |F15-13010010 BYFRRA BLOCK , CONTROL HANDLE 1

53 [6B/1936.1-5 EHHELES WASHER , LOCKED § )

54 [cB/T819. 2-M5x18 + 2 A AT x18 SCREW, PAN HEAD M5x18 7

55 {F15-13010003W RSk JAM, BUTTON 1

56 [F15-13010001 B CONTROL HANDLE 1

ST {F13-13010002W B i CONTROL HANDLEBAR 1

58 [GB/T84.5-ST4. 8x12  |FEAEA L HHEATSTA. 8x10  [SCREW, PAN HEAD ST4. 8x12 1

59 |6B/T818-44X10 TFEE LB x 10 SCREW, PAN HEAD M x 10 3

60 [F15-13010009W BAFRE COVER , CONTROL HANDLE 1

61 |F15-13010005W FruE SPRING , COMPRESSION |

62 [F15-13010004W B f PART , ORIENTATION CONTROL | 1

63 |F15-13010008W AL B PLATE , ORIENTATION PART 1

64 [6B/T820-}6X90 TR BTN < 90 SCREW, PAN HEAD M6 x 90 3




F204 (F15A) EFT S8 FAit

PAGE 44 OF 51

ZHEER:

RELEA (55H)

PARTS NAME:

CYLINDER HEAD ASSY (REPARE KIT)




F20A (F15A) BFT E 4 5 #t

PAGE 45 OF 51

RAMEER:  |RAkAR (BG4F)

PARTS NAME:  |CYLINDER HEAD ASSY (REPARE K17)

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
e B4R (R ARG %e i
1 [F20-05030000 ARLRRK CYLINDER HEAD ASSY 1
2 [F20-05030100 Alkan CYLINDER HEAD 1
3 |F20-05030005 fi A 20035x7-R(UE)  |0IL SEAL 1
4 |F20-05030200 4 A ¢ CAMSHAFT ASSY |
5 [F20-05030010 MR 54 MAT, 01L PUMP |
6 |F20-05030400 MR 0IL PUMP ASSY 1
7 |6B/T97.1-6 THE 6 WASHER 6 3
8 [F8-05000022 NAER N6x3S BOLT M6x35 3
9 |F20-05030001 #AI1 VALVE, INTAKE )
10 |F20-05030002 #AI1 VALVE, EXHAUST )
1 [F20-05030003 EL T SEAT, VALVE SPRING 4
12 [166B-010003 AT SEAL, VALVE STEM 4
13 |F20-05030004 EERET SPRING, VALVE INNER 4
14 |F15-07040006 REE T RETAINER, VALVE SPRING 4
15 [F15-07040007 AR TR COTTER, VALVE 8
16 [F20-05030007 RERE SPRING, COMPRESSION )
17 |F15-07040303 B A AT SCREW, VALVE ADIUSTING 4
18 [F15-07040304 bEs A NUT, LOCK 4
19 |F20-05030300 L 1 ARM, VALVE ROCKER 4
20 |F20-05030006 A% COLLAR )
2 |F15-07040015 g SHAFT, ROCKER 1
22 |F20-05030008 R AR PLATE 1
23 |6B/T5783-M6x12 AR Moxl) BOLT M6x12 1




PAGE 46 OF 51

F204 (F154) BRI E 4% Ffit

—
— =
- | =
£
=\ =
®w =
~— r
)
B =
w | =
g | &3
K| =
= | =3
4= =
R | =
- =
X | 5
Iz AMn“
AN,M» =
= m
B | =
(=)




F204 (F154) EFLE 4+ Ffit

PAGE 47 OF 51

FHMAS: | RANERR (S5
PARTS NAME: [ENGINE ASSY (REPARE KIT)
SN PART 0. DESCRIPTION DESCRIPTION (i RENARKS
sEH RS AR N EU4H G Y& i
1 [F20-05000000 RAME M ENGINE ASSY 1
) |6B/T3783-Mx25 A AR Mox2s BOLT M6X25 10
3 [6B/197.1-6 THE § WASHER 6 17
4 [F20-05000700 TREEAH THERMOSTAT COVER ASSY 1
5 [F20-05000702 S ES L E GASKET, THERMOSTAT COVER 1
6 [F4-04070003 FEELR ANODE )
7 |6B/T818-M5x25 + A A L AT M5x0S SCREW M523 )
8 [T15-04000010 TR THERMOSTAT |
9 |HT2. 5x50 RAEALHL. 5350 CLAMP 2
10 |F20-05000016 BEBKE PIPE !
11 |F20-05010002 KEE L NIPPLE |
12 [F20-05010000 LB 44 CRANKCASE ASSY |
13 [F15-00000006 T4 66x1) PIN p6x12 4
14 |120-06000028 7 fa A NBx6S BOLT M8x65 4
15 |6B/197.1-8 THES WASHER 8 4
16 [F20-05010007 N ARG BOLT Mgx40 6
17 |P15-07010026 FAEHIMR ANODE 1
18 [GB/T820-Mdx12 T L EATMAx1) SCREW M4x12 1
19 |F15-07010003 et BOLT, UNTON 1
20 [F15-07010023 MikgE S 0IL CLEANER |
20 [F20-05000602 KEERT S GASKET, COVER 1
22 [F20-05000600 AEEHAH EXHAUST OUTER COVER ASSY 1
23 [F20-05000601 KEER OUTER COVER, ESHAUST 1
24 |F4-04010102 % NIPPLE 1
25 [F15-04000005 K% NIPPLE, HOSE {
26 |6B/T3450.1-88 x 91,9 |0F/ @8 x 61,9 0-RING #8x@1. 9 1
21 [F40-05000400 BEBAY THERMO WITH ASSY 1
28 [6B/T3452. 1-p13x02  |0RE 13102 0 RING @13xg2 !
29 [F20-05030009 lifE: 4 BOLT, ANODE q
30 |F20-05020002 EEHHE CIRCLIP 4
30 [F20-05020100 EETAL PISTON RING ASSY )
32 [F20-05020001 EE PISTON )
33 [F20-05020300 EEAR PISTON ASSY )
34 [F20-05020003 EEH PIN, PISTON 2
35 [F20-05020200 EATAE CONNECTING ROD ASSY )
36 [F25-05050021 28 B 5 375 0x7 0IL SEAL 37%50§7 1
37 |F20-05020004 th 4 CRANKSHAFT 1
3 |F20-05010003 RN PLANE BEARING, CRANKSHAFT 4
39 [F15-07030006 1 44 4 A2 5x44x6. S OIL SEAL A25X44X6. 5 1




PAGE 48 OF 51

SN —
we| | =
— | ==
— ] | =
| | =
Sl I ==
| =N | ==
-
[P
—t
| 22 | &3
(im
=¥/ 2
SEIE
= =]
L g




F20A (FISA)BFT ZEEFAM | pack 49 0F 51

ir e R

PARTS NAME: | REPAIR KIT 1

S. PART NO. DESCRIPTION DESCRIPTION QT REVARKS
sHeE |EB4E FEAHK () EU4H G Y& i
1 |GB/T3452.1-035x02  |0R E@35x0) 0-RING @35x@2 1
2 [F20-05000008 1t B 2 4 GASKET, CARBURETOR )
3 [F20-05040004 B SN B GASKET, BREATHER COVER 1
4 [TASO F404 31-025  |[eHDE0ME 0-RING 1
5 [F20-05000006 FARETHE GASKET, INTAKE MANIFOLD 1
6 |B3452. 1-B13xg) 0% B @13xp) 0-RING B13x@2 )
7 [F20-05000001 At GASKET, CYLINDER HEAD 1
8 [F20-05030005 Mt 2005 7-R(UE)  [0IL SEAL 1
9 |F20-05030010 PR 44 MAT, OIL PUMP 1
10 [F20-05040002 L ETHE SEAL RING, CYLINDER HEAD COVER| 1
11 [TASO F404/A-24-021 | ROEE 0-RING 1
12 [F20-05030408 PHEHE SEAL RING 1
13 [F20-05000702 TEBER Y GASKET, THERMOSTAT COVER |
14 |F25-05050021 (148 B 31 37X 0x7 0IL SEAL 37x50x7 1
15 [F15-07030006 i 38 3 5425 x44x6. S 0IL SEAL A25x44x6. S 1
16 [F20-05000602 KEERT A GASKET, COVER 1
17 [F20-00000010 bGEE GASKET, CRANKCASE 1
18 |F20-050018128F1 T4 0W (-RING, DRAIN BOLT 1
19 [F20-05001809EF1 IR SEAL, OIL CAP 1
20 [F20-05001819EFT WY E 0-RING, ELECTRIC 0IL PUMP !
2 |6B/T3450.1-98x61.9 |0/ @8x@1.9 0-RING #8x81.9 1




F20A (F15A)BFT E4FHt

PAGE 50 OF 51

AR

B 2

PARTS NAME:

REPAIR KIT 2




F204 (F154) EFLE 4+ F it

PAGE 51 OF 51

Faes e |EBH
PARTS NAME: | REPAIR KIT 2
S PART 0. DESCRIPTION DESCRIPTION QI REVARKS
SEEE ([BHRE AR EHAREX) %8 b
T [F4-04000006 HOl A 5 3 4 WASHER 1
2 [F15-04000008 5 U4 I 51 3x05x6 0IL SEAL 13x25x6 1
3 [F20-02020002 FAHERT RS GASKET 1
4 [F20-02010102 B SEAL, RUBBER 1
S [F20-02010101 HE K SEPERATE PLATE |
6 |F15-04000003 Mok f WASHER 1
7 [F20-02010004 HARE T GASKET, OUTLET MANIFOLD 1
8 [|F20-02010005 HEEERER DAMPER, OUTLET NANIFOLD 1
9 [F20-04060001F KTEKZORE 60.2x0.4  [0-RING 60. 2x2. 4 1
10 [F15-06080004 Wi X ik 17306 (25) |0IL SEAL )
11 |F20-02000102 KE B SEAL, VATER TUBE 1
12 [F20-02000005 KERAE BUSH, TUBE 1
13 [F25-04050004 KEEHE SEAL, WATER PIPE 1
14 |F20-04040001 KERK WATER PUMP HOUSING 1
15 [F15-00000013 T 94x1) DOVEL PIN ¢4x12 )
16 [F15-06060002 KRN INNER SHELL, WATER PUMP 1
17 [F15-06050000 KR RA IMPELLER ASSY 1
18 [7ASO F404-31-045 KEF OB 5 5 B 31-045 0-RING 1
19 [F20-04000002 MR OUTER PLATE 1
200 |F15-06020004 VA% E 0-RING 1
0 [F15-06020003 B thidt 20x30x6 (£/&) |0 SBAL, DRIVE SHAFT )
22 [F20-04000001 IR 3h 4 GASKET, BASE 1
23 [F15-06000013 LR KEY, WOODRUFF 1




F20A(FISA)BFT M ez 1 orw
FREAR  |ZHERREE
PARTS NAME: ~ |PARTS CATALOGUE 1NDE
R n&/F% FHKF T&/F5 S N&/FF5
PART N0, PAGE/NO. PART . PAGE/ND PART N0, PAGE/N0.
KO TA1720 14-17 F15-01000003 4-23 F15-05000029 36-10
JASO F404 31-025 24-18 F15-01000004 4-28 F15-05000031 12-21
JASO F404-31-045 14-35 F15-01000006 4-30 F15-05000032 12-20
S7133-14 33-11 F15-01000007 6-17 F15-05000035 12-25
F15-01000008 6-18 F15-05040002 12-17
F15-01000009 6-19 F15-06000013 14-31
F15-01000011 6-21 F15-06000014 15-41
166F-010003 31-3 F15-01000012 6-20 F15-06000015 17-7
F4-01010003 2-15 F15-01000013 6-22 F15-06000016 17-10
F4-01010004 2-13 F15-01010001 2-3 F15-06020003 14-25
F4-01010005 2-14 F15-01010002 2-9 F15-06020004 14-24
F4-01090003 6-6 F15-01010003 2-1 F15-06020005 17-14
F4-01090006 6-5 F15-01010006 2-32 F15-06040002 14-29
F4-01090007 6-4 F15-01010007 2-1 F15-06050000 14-36
F4-01090401 6-10 F15-01010100 2-10 F15-06060002 14-37
42-12 F15-01010102 2-12 F15-06070002 14-10
F4-03000023 14-2 F15-01010200 2-11 F15-06070004 14-6
F4-03000024 14-3 F15-01010202 2-18 F15-06070005 14-8
F4-04000006 8-3 F15-01010302 2-8 F15-06070006 14-9
F4-04010102 27-26 F15-01010303 4-26 F15-06070007 14-13
F4-04070003 24-4 F15-01010304 2-31 F15-06080004 14-18
27-5 F15-01010305 2-24 F15-06090000-11 17-8
F4-04090003 33-42 F15-01010306 2-20 F15-06090000-8
F4-04090004 33-43 F15-01010307A 2-30 F15-07000004 19-10
F4-04090005 34-45 F15-01010308 2-26 F15-07000005 19-2
F4-04090011 34-44 F15-01010309 2-27 F15-07000006 19-1
F4-04130013 36-14 F15-01010311 2-7 F15-07000012 11-5
F4-05000030 33-34 F15-01010312A 2-28 F15-07000014 12-6
F4-05000200 33-33 F15-01010313A 2-125 F15-07000016 11-2
F4-08000014 6-14 F15-01010314A 2-38 F15-07010003 27-20
F4-08000016 6-15 F15-01010315 2-36 F15-07010023 27-21
F4-08000019 37-4 F15-01010316 -1 F15-07010026 27-18
F8-05000022 24-8 F15-01010317-1 2-35 F15-07010100 27-22
F8-08000010 6-28 F15-01010317-2 2-34 F15-07030006 25-4
F15-01010317-3 2-33 F15-07040006 31-5
F15-01010400 2-39 F15-07040007 31-6
F15-01030001 6-16 F15-07040015 31-13
F15-01030005 6-9 F15-07040303 31-8
F15-00000006 8-1 F15-01030100 6-7 F15-07040304 31-7
24-2 F15-01030200 6-12 F15-07050004 24-17
27-13 F15-03000100W 9-5 F15-07110003 29-22
F15-00000008 6-34 F15-04000002 8-22 F15-07130002 36-20
F15-00000009 6-35 F15-04000003 8-21 F15-07130105 36-11
F15-00000012 6-38 F15-04000005 27-27 F15-07130106 36-9
12-23 34-47 F15-07130107 36-12
F15-00000013 8-14 F15-04000008 8-5 F15-07130201 36-13
14-38 F15-05000004 33-5 F15-07130202 36-26
17-15 F15-05000009 10-28 F15-07130203 36-24
F15-01000001 4-24 F15-05000011 34-60 F15-07130204 36-25
F15-01000002 4-25 F15-05000016 10-25 F15-07130205 36-15




F20A (F15A) EFT S At

PAGE 1T OF IV

THER: | ZHETREL

PARTS NAME:  [PARTS CATALOGUE INDEX
KT RA&/Fg ZHRT n&IFT ZHRE R/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F15-07140001 34-52 F15-13000602W 43-45 F20-01030006 4-17
F15-07140003 34-54 F15-13000700W 42-40 F20-01030007 4-18
F15-07140004 34-53 F15-13000800W 42-33 F20-01030008 4-13
F15-07140005 34-51 F15-13010001W 43-56 F20-01030009 4-20
F15-07140100 34-49 F15-13010002W 43-57 F20-01030010 4-19
F15-07150001W 21-10 F15-13010003W 43-55 F20-02000001L 8-27
F15-07150200W 21-18 F15-13010004W 43-62 F20-020000018
F15-07150300W 21-15 F15-13010005W 43-61 F20-02000002 4-38
F15-07150501W 21-12 F15-13010008W 43-63 F20-02000003 8-28
F13-08000002 37-15 F15-13010009W 43-60 F20-02000004 8-29
F15-09000000 40-1 F15-13010010W 43-52 F20-02000005 17-21
F15-09000001 40-12 F15-13020000W 42-24 F20-02000101L 17-22
F15-09000002 40-14 F15-13020001W 42-16 F20-02000101S
F15-09000003 40-11 F15-13020002W 42-20 F20-02000102 17-24
F15-09010000 40-15 F15-13020003W 42-21 F20-02010001 8-15
F15-09020000 40-10 F15-13020004W 42-12 F20-02010002 8-20
F15-09030000 40-13 F15-13020005W 42-18 F20-02010003L 8-24
F15-10000000 40-2 F15-13020006W 42-9 F20-02010003S
F15-10000001 40-9 F15-13020007W 42-1 F20-02010004 8-23
F15-10000002 40-8 F15-13020100W 42-19 F20-02010005 8-26
F15-10000003 40-7 F15-13020400W 42-13 F20-02010100 8-10
F15-10010000 40-3 F20-02010101 8-12
F15-10020000 40-6 F20-02010102 8-11
F15-11000001W 42-10 F20-02010103 8-13
F15-11000002W 42-5 F20-00000001 4-33 F20-02020001 8-2
F15-11020002W 12-36 F20-00000002 4-31 F20-02020002 8-6
F15-12000001 31-7 F20-00000003 4-32 F20-02020100 8-7
F15-12000002 37-5 F20-00000004 4-35 F20-02020200 4-5
F15-12000003 37-6 F20-00000005 4-6 F20-03000001AEFI 10-27
F15-12000013W 43-50 F20-00000008 6-36 F20-03000002 10-39
F15-12000016W 42-37 F20-00000009 6-37 F20-03000003 10-23
F15-13000001W 42-36 F20-00000010 27-17 F20-03000004 10-14
F15-13000002W 42-31 F20-00000011 10-40 F20-03000005 10-13
F15-13000003W 42-34 F20-00000100 271-1 F20-03000005W 10-45
F15-13000004W 42-35 F20-00005300EF1 33-36 F20-03000006 10-15
F15-13000005W 42-8 F20-01000001 6-29 F20-03000006W 10-46
F15-13000006W 43-47 F20-01000002 6-31 F20-03000007EFT 10-10
F15-13000007W 42-28 F20-01000003 6-27 F20-03000007W 10-44
F15-13000008W 42-39 F20-01010000L 4-1 F20-03000008 10-26
F15-13000011W 43-48 F20-010100008 F20-03000008BY 10-49
F15-13000012W 43-49 F20-01010301L 2-6 F20-03000009L 12-24
F15-13000013W 42-17 F20-010103018 F20-030000098
F15-13000014W 42-11 F20-01020100 6-24 F20-03000010 9-6
F15-13000015W 43-51 F20-01020200 6-1 F20-03000011 10-11
F15-13000200W 42-3 F20-01030000 4-8 F20-03000012W 12-27
F15-13000202W 42-15 F20-01030001 4-9 F20-03000013 10-24
F15-13000203W 42-14 F20-01030002 4-12 F20-03000013EFI 33-28
F15-13000300W 43-44 F20-01030003 4-14 F20-03000014B-EF1 33-27
F15-13000500W 42-27 F20-01030004 4-15 F20-03000017 33-35
F15-13000601W 42-41 F20-01030005 4-16 F20-03000018 33-37




F20A (F15A) EFT S At

PAGE I OF IV

THER: | ZHETREL

PARTS NAME:  [PARTS CATALOGUE INDEX
KT RA&/Fg ZHRT n&IFT ZHRE R/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F20-03000101 10-16 F20-05000011 22-1 F20-05000500WEFI
F20-03000200W 12-30 F20-05000012 22-1 F20-05000600EFT 27-24
F20-03000203W 12-31 F20-05000016 27-10 F20-05000601EFT 27-25
F20-03000400EFI 10-48 F20-05000017EFI-B 19-12 F20-05000602 27-13
F20-03010001 12-13 F20-05000022 19-15 F20-05000700 27-3
F20-03010100 12-18 33-40 F20-05000702 27-4
F20-03010200 12-22 F20-05000023 34-58 F20-05000800EFI 22-6
F20-03020000 10-29 F20-05000024 34-56 F20-05000900W 21-23
F20-03020001 10-33 F20-05000025 34-61 F20-05000900EFI 21-5
F20-03020002 10-30 F20-03000026 34-57 F20-05000901W 21-4
F20-03020003 10-36 F20-05000027 29-5 F20-05000901EFT
F20-03020004 10-31 F20-05000028 29-6 F20-05000902W 21-3
F20-03020005 10-32 F20-05000029 29-1 F20-05000903W 21-2
F20-04000000EL 17-17 F20-05000030 36-27 F20-05001000EFT 33-21
F20-04000000ES F20-05000031 22-1 F20-05001100EFT 22-10
F20-04000001E 14-1 F20-05000032 22-8 F20-05001200MEFI 19-13
F20-04000002 14-34 F20-05000033 29-1 F20-05001200WEFI
F20-04000002E 17-2 F20-05000034 29-3 F20-05001300EFI 33-15
F20-04000003E 17-6 F20-05000036 29-2 F20-05001500EFT 19-28
F20-04000004E 14-22 F20-05000037 24-10 F20-05001700MEFI-A  17-25
F20-04000005E-1 14-26 F20-05000038 21-24 F20-05001700WEFI-A
F20-04000005E-2 F20-05000039EF1 22-21 F20-05001800EFI 39-1
F20-04000005E-3 F20-05000039W 21-14 F20-05001801EFI 39-2
F20-04000005E-4 F20-05000040W 19-20 F20-05001802EFI 39-3
F20-04000007E 15-44 F20-05000041 19-21 F20-05001803EFI 39-4
F20-04000009E 17-20 F20-05000041EF1 33-17 F20-05001804EFI 39-5
F20-04000100E 14-5 F20-05000042EF1 33-16 F20-05001805EFI 39-6
F20-04010001E 14-23 F20-05000043EFI 19-27 F20-05001806EFT 39-9
F20-04020000L 15-43 F20-05000044EFI 21-33 F20-05001807EFI 39-10
F20-040200008 F20-05000045EF] 11-1 F20-05001808EFI 39-11
F20-04030000EL 14-30 F20-05000046EF1 33-8 F20-05001809EFI 39-13
F20-04030000ES F20-05000047EF1 33-9 F20-05001810EFI 39-14
F20-04030001EL 14-27 F20-05000049EF1 33-18 F20-05001811EFI 39-15
F20-04030001ES F20-05000050 33-14 F20-05001812EFI 39-16
F20-04040001 15-39 F20-05000050EF1 33-12 F20-05001813EFI 39-17
F20-04050000 17-8 F20-05000051 34-59 F20-05001814EFI 39-18
F20-04050000E 14-12 F20-05000052 33-13 F20-05001815EFI 39-19
F20-04050001E 14-11 F20-05000053 33-23 F20-05001816EFI 39-20
F20-04050002E 14-7 F20-05000054EF1 33-12 F20-05001817EFI 39-21
F20-04060000E 14-19 F20-05000055EFI-A 33-1 F20-05001818EFI 39-22
F20-04060001E 14-16 F20-05000056EFI-A 33-6 F20-05001819EFI 39-23
F20-04060002E 14-15 F20-05000059EF1 33-10 F20-05010000 27-12
F20-04060003E 14-14 F20-05000061EF1 21-28 F20-05010002 27-11
F20-05000001 24-1 F20-05000062EF1 33-24 F20-05010003 25-3
F20-05000002 24-9 F20-05000100EF1 19-9 F20-05010007 27-16
F20-05000003 29-8 F20-05000200 19-6 F20-05020001 25-8
F20-05000006 22-18 F20-05000200MEFI F20-05020002 25-6
F20-05000007EFI 22-16 F20-05000400EFI 19-22 F20-05020003 25-1
F20-05000008 22-11 F20-05000401EFT 19-23 F20-05020004 25-1
F20-05000009 22-12 F20-05000500MEFT 19-3 F20-05020100 25-9




F20A (F15A) EFT S At

PAGE IV OF IV

FERAH |2hERREE
PARTS NAME:  [PARTS CATALOGUE INDEX

Tke IR B A8/ Tk e i
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F20-05020200 25-5 F20-06000003A-EFI 37-3 TE15-04020000 17-8
F20-05020300 25-10 F20-06000004 37-10 T15-04000010 27-8
F20-05030001 31-1 F20-06000005 37-14 T15-04070007 36-28
F20-05030002 31-9 F20-07000100W 12-34 T20-06000028 27-14
F20-05030003 31-2 F20-07000101W 12-35 T20-06000037W 19-26
F20-05030004 31-4 F20-07000102W 12-40 T36-04000023 22-15
F20-05030005 29-13 F20-13000000EFI 42-1 T40-01020101 0-11
F20-05030006 31-12 T40-02000004 8-32
F20-05030007 31-10 T40-05000028 21-32
F20-05030008 31-14 T40-05000702W 19-18
F20-05030009 24-6 F25-00000004 6-33 T40-05000704W 19-11

27-31 10-20 T85-08010100 42-4
F20-05030010 29-15 F25-03000006 10-21
F20-05030011 29-12 F25-03000007 10-22
F20-05030012 29-11 F25-03000024W-A 10-47
F20-05030013 29-10 F25-03000101W 9-1
F20-05030100 24-12 F25-03000102W 9-2
F20-05030200 29-14 F25-03000103W 9-3
F20-05030300 31-11 F25-03000104W 9-4
F20-05030400 29-16 F25-04000006 15-45
F20-05030401 29-17 F25-04050004 15-40
F20-05030402 29-20 F25-05050016 22-117
F20-05030403 29-18 F25-05050021 25-1
F20-05030404 29-24 F25-05090100W 21-11
F20-05030405 29-25 F25-05160021 36-2
F20-05030406 29-26 F25-05160500 36-1
F20-05030407 29-23 F25-05170201W 21-25
F20-05030408 29-19 F25-05170202W 21-27
F20-05040000 24-21 F25-05170301W 21-16
F20-05040001 24-20 F25-05170400W 21-17
F20-05040002 24-11 F25-07000005W 12-29
F20-05040003 24-13 F25-07000006W 12-32
F20-05040004 24-14 F25-07000007W 42-30
F20-05040005 24-19 F25-07000200W 12-43
F20-05050000 33-39 F25-07000303W 12-37
F20-05050001 34-48 F25-07000304W 12-38
F20-05050100 34-46 F25-08000006 37-6
F20-05060001 12-17
F20-05060002 12-8
F20-05060101 12-9 F40-03000300EFI 10-18
F20-05060102 12-11 F40-05000003 22-19
F20-05070000 36-4 F40-05000040EI 33-25
F20-05070001 36-17 F40-05000400 27-29
F20-05070002 36-19 F40-05000500 21-5
F20-05070003EFI 36-3 F40-05091100B-EFI 33-26
F20-05070004 36-21 F40-05091400EFI 21-34
F20-05070101EFI 36-6 F40-05091401EFI 21-30
F20-05070200 36-5 F40-05091402EFI 21-31
F20-06000000A-EF1 37-1 T5-03000016 17-19
F20-06000001A-EF1 37-2 TE15-02000016 8-33




	f20aefi封面
	F20目录1
	F20目录 2
	F20EFI(P01-2)托架1-1
	F20EFI(P01-2)托架1-2
	F20EFI(P03-4)托架2-1
	F20EFI(P03-4)托架2-2
	F20EFI(P05-6)操舵系统 1
	F20EFI(P05-6)操舵系统2
	F20EFI(P07-8)水上装置壳体 1
	F20EFI(P07-8)水上装置壳体 2
	F20EFI(p09-10)底罩1
	F20EFI(p09-10)底罩2
	F20EFI(P11-12)控制系统 1
	F20EFI(P11-12)控制系统2
	F20EFI(P13-15)水下壳体&驱动系统1-1
	F20EFI(P13-15)水下壳体&驱动系统1-2
	F20EFI(P13-15)水下壳体&驱动系统1-3
	F20EFI(P16-17)水下壳体&驱动系统2-1
	F20EFI(P16-17)水下壳体&驱动系统2-2
	F20EFI(P18-19)电气1-1
	F20EFI(P18-19)电气1-2
	f20EFI(P20-21)电气2-1
	f20EFI(P20-21)电气2-2
	F20EFI(P22)进气系统
	F20EFI(P23-24)气缸头总成1
	F20EFI(P23-24)气缸头总成2
	F20EFI(P25)曲轴活塞
	F20EFI(P26-27)曲轴箱体 1
	F20EFI(P26-27)曲轴箱体 2
	F20EFI(P28-29)凸轮轴 1
	F20EFI(P28-29)凸轮轴 2
	F20EFI(P30-31)阀门 1
	F20EFI(P30-31)阀门 2
	F20EFI(P32-34)燃油系统 1
	F20EFI(P32-34)燃油系统 2
	F20EFI(P32-34)燃油系统 3
	F20EFI(P35-36)起动器 1
	F20EFI(P35-36)起动器 2
	F20EFI(P37)顶罩
	F20EFI(P38-39)电动燃油泵组件 1
	F20EFI(P38-39)电动燃油泵组件 2
	F20EFI(p40)外接油箱
	F20EFI(p41-43)操纵盒 1
	F20EFI(p41-43)操纵盒 2
	F20EFI(p41-43)操纵盒 3
	F20EFI(P44-45)气缸头总成(修理件) 1
	F20EFI(P44-45)气缸头总成(修理件) 2
	F20EFI(P46-47)发动机头总成（维修件） 1
	F20EFI(P46-47)发动机头总成（维修件） 2
	F20EFI(P48-49)维修件1 -1
	F20EFI(P48-49)维修件1 -2
	F20EFI(P50-51)维修件2 -1
	F20EFI(P50-51)维修件2 -2
	F20EFI检索表 1
	F20EFI检索表 2
	F20EFI检索表 3
	F20EFI检索表 4

